
 
 
 
 

 
THE DEVELOPMENT OF SMALL-SCALE 

ULTRAFILTRATION SYSTEMS FOR POTABLE 
WATER PRODUCTION 

 
 
 
 
 
 
 
 
 

Report to the 
WATER RESEARCH COMMISSION 

 
 
 
 

by 
 
 
 
 

V L Pillay and E P Jacobs 
Durban Institute of Technology 

 
 
 
 
 

 
 
 
 
 
 
WRC Report No 1070/1/04 
ISBN No 1-77005-105-8 
 

JANUARY 2004 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Disclaimer 
 
This report emanates from a project financed by the Water Research Commission (WRC) and is 
approved for publication. Approval does not signify that the contents necessarily reflect the views 
and policies of the WRC or the members of the project steering committee, nor does mention of 
trade names or commercial products constitute endorsement or recommendation for use. 
[...]
8 RECOMMENDATIONS ............................................................................................... 38 

8.1 Pretreatment ................................................................................................................. 38 

8.2 Alternative energy sources ........................................................................................... 38 

8.3 Value engineering ........................................................................................................ 39 

9 TECHNOLOGY TRANSFER ACTIONS ..................................................................... 40 

9.1 Inter-institutional Technology Transfer ....................................................................... 40 

9.2 Conferences and Papers ............................................................................................... 40 

9.2.1. International conferences ......................................................................................... 40 

9.2.2. Local Conferences ................................................................................................... 41 

9.3 Lectures/Workshops .................................................................................................... 41 

APPENDIX I ........................................................................................................................... 43 

CASE HISTORIES .................................................................................................................. 43 

A1 Hermanus ........................................................................................................................ 43 

A2 George ............................................................................................................................ 45 

A3 Wiggens .......................................................................................................................... 48 

A4 Stanger ............................................................................................................................ 51 

A5 Cramond ......................................................................................................................... 53 

A6 Bottlenecks Identified / Lessons Learnt ......................................................................... 56 

 



  xv 

 

LIST OF FIGURES 

 

Figure 1 – Pressure Driven Membrane Processes 3

Figure2 – Overview of the approach to this project 7

Figure 3 - Definition of Streams in a Membrane Treatment Unit 8

Figure 4 - Dead-end operation with purge 10

Figure 5 - Crossflow Operation 10

Figure 6 - Constant Pressure Operation 11

Figure 7 - Constant Flux Operation 11

Figure 8 - Effects of Backflushing on Constant Pressure and Constant Flux operations 13

Figure 9 - Capillaries and a shell-and-tube module 21

Figure 10 – Basic P&I of Prototype Unit 22

Figure 11 - Computer generated geometric design for prototype 22

Figure 12 - Estimated capital cost of CUF Systems (rands in 2002) 32

Figure 13 - Estimated Operating Costs (rands in 2002) 34

Figure 14 - Cost per person to provide 25 L/day of potable water 35

 



  xvi 

 

LIST OF TABLES 

 

Table 1a – SABS Physical, organoleptic and chemical requirements for potable water 14

Table 1b – SABS Microbiological requirements for potable water 15

Table 2   – Design specifications for capillary ultrafiltration system 23

Table 3   – Requirements for Monitoring and Maintenance 30

 

 



  1 

 

1 INTRODUCTION 

This report concerns the development of  a small-scale potable water treatment system for 

rural and peri-urban areas.  The major focus of the project was to develop a system that 

would be sustainable in these applications. 

There appears to be very little consensus on the definition of a “small-scale” water treatment 

system.  Definitions range from “a system that provides water at point source, without 

reticulation”, to “systems that serve towns with less than 200 000 inhabitants”!  In this report, 

a “large-scale” or “conventional” treatment system is regarded as a centralized treatment 

facility whose product water is reticulated over a wide geographic area, generally to one or 

more large cities and surrounding towns and suburbs.  A “small-scale”system is regarded as 

one serving a very narrow target user group that is geographically concentrated and relatively 

isolated, e.g. a single town, a village, a farm, school, clinic etc.  The product may be provided 

at point source, or may be reticulated over this narrow geographic region.  Based on typical 

South African demographics, the upper limit for “small-scale” systems would be a town of 

about 10 000 people.  Based on a water utilization of 200 L per family per day, the upper 

limit for small-scale systems would be about 0.5 ML/day. 

Similarly, the terms “sustainable development”and “sustainable technologies” are widely 

used, especially with reference to developing economies, but there is no concise and 

comprehensive definitions of these terms.  For the purpose of this report, a “sustainable” 

water treatment technology is regarded as one which, as a minimum, meets the following 

criteria :- the quality of the product consistently meets specified standards and is relatively 

insensitive to marginal changes in feed water quality; the expertise required for operation and 

maintenance can be adequately met from locally available resources; the operating costs can 

be adequately met from local revenue sources. 

1.1 The need for small water treatment systems 

The supply of potable water to rural and peri-urban areas is a national development priority.   

It is generally recognized that large-scale water treatment plants whose product is reticulated 

over a wide geographic region would not be viable in these applications.  Hence, there has 

been a strong leaning towards small, package or preconstructed, water treatment units. 

Package plants may have various advantages over conventional potable water treatment 

processes, including, 



  2 

 

(i) Rapid deployment - Most package plants can be transported, installed and operational 

within days. 

(ii) Lower capital costs - In general, reticulation of water from large-scale regional water 

treatment works to rural and peri-urban communities would be extremely expensive.  

Package plants which produce potable water at the point of demand would save on 

reticulation infrastructure and could results in a significant saving in capital.  Since a 

major component of the selling price of water is capital redemption, package plants 

could lead to a significant reduction in the cost of supplying potable water. 

(iii) Simplified operation and maintenance procedures in comparison with conventional 

water treatment processes. 

(iv) Suitable capacity for small and isolated communities. 

(v) Modularity - Most package units are modular and the capacity of the plant can be 

easily upgraded to cater for changing demographics. 

There are various package water treatment plants being marketed internationally and locally.  

A comparative study of some of the units available locally is presented in Water Research 

Commission Report No. 450/1/97, Package Water Treatment Plant Selection  

. 

1.2 Introducing Membrane Technology 

Membranes technology is rapidly gaining favour internationally for the production of high 

quality drinking water.  A membrane is a selective barrier that allows certain entities to pass 

through freely, while restricting the passage of other entities.  In terms of water treatment, a 

membrane may be regarded as an extremely fine filter that allows clean water to pass 

through, while retaining the undesirable contaminants. 

Four pressure driven membrane processes are applicable to drinking water production, i.e. 

reverse osmosis (RO), nanofiltration (NF), ultrafiltration (UF) and microfiltration (MF).  The 

differences amongst the processes, and the contaminants that each is capable of removing, is 

shown in Figure 1. 

 



  3 

 

 

Figure 1 – Pressure Driven Membrane Processes 

In terms of treating non-saline waters, the appropriate membrane processes are UF and MF. 

Contaminants that are removed by UF include colloids and suspended solids (100 % 

removal),  bacteria and parasites (100 %), some viruses, high molecular mass dissolved 

organics, oxidized iron (98%), oxidized aluminium (90%) and oxidized manganese (60%).   

The water produced by UF is of a very high quality and usually exceeds the quality of  water 

produced by conventional water treatment methods (i.e. coagulation and flocculation, 

clarification and sand filtration). 

 

Internationally, there is a strong swing towards using UF and MF in drinking water 

production.  The advantages include : 

 Very good water quality without any chemical addition. 

 The quality of the product is fixed by the membrane, and does not vary as the raw 

water quality varies. 

 Membrane systems are modular, and the capacity of treatment units can be 

increased easily. 

_

10
10 _

10
9 _

10
8 _

10
7 _

10
6 _

10
5

metres 1 nm 1 m

 free
 atoms 

 colloids
 albumen protein
 colloidal silica

 bacteria

 crypto      
sporidia 

 red
 blood 
 cells

 small
 organic         
monomers

 sugars 
herbicides
 pesticides 

 dissolved
 salts

 viruses

 endotoxins
 pyrogens

reverse osmosisreverse osmosis
nanofiltrationnanofiltration

approximate molecular mass (Dalton)
200 20 000 500 000

ultrafiltrationultrafiltration
microfiltrationmicrofiltration

deptdept
filtrationfiltration



  4 

 

 Systems can easily be fully automated, avoiding problems due to operator error. 

 The membrane acts as a positive barrier to pathogens (100 % removal of bacteria 

and parasites, 4 to 6 log removal of viruses) 

The last point is of particular relevance in South Africa, where water sources may be highly 

contaminated with pathogens emanating from runoff from informal settlements etc.  In the 

widely used conventional water treatment systems, i.e. coagulation/flocculation and sand 

filtration, the ability to remove pathogens is very much dependant on how the system is 

operated.  If the system is operated poorly, pathogens will not be removed but water will still 

be produced.  Conversely, a membrane will always remove pathogens irrespective of how it 

is operated, providing that the membranes are not physically damaged. 

Despite the international swing towards membrane technology, and its various advantages 

especially for “developing economies”, membranes are not currently employed in drinking 

water production in SA.  Possible reasons for this include : 

 The high cost of imported membrane systems – this includes the high cost associated 

with purchasing treatment units, as well as the high cost of obtaining spares for such 

units. 

 The perceived lack of local membrane expertise in terms of design, construction, 

operations and troubleshooting 

 The perception that membrane technology is a “high-tech” technology that will not be 

sustainable in developing economies. 

 

1.3 Local developments in Membrane Technology 

Since the early nineties, a small but dedicated group of South African membrane researchers 

have been very actively involved in developing local technology for drinking water 

production.  The Institute of Polymer Science (IPS), University of Stellenbosch developed 

capillary ultrafiltration (CUF) membranes in the early 90’s.  These membranes were initially 

tested at Mon Villa, a conference centre in Stellenbosch, where they were employed to 

produce drinking water for the conference centre from raw water from the Theewaterskloof  

dam.  In a project lasting four years, also sponsored by the Water Research Commission, it 



  5 

 

was shown that the local technology could consistently produce a high quality of potable 

water. 

This spurred the next stage of local membrane technology development – to exploit the local 

CUF membranes and develop complete systems for potable water production in rural and 

peri-urban areas. 

The current project was initiated to exploit the membrane expertise and engineering expertise 

of the Institute of Polymer Science, University of Stellenbosch, and the Water Technology 

Group, M L Sultan Technikon, towards the goal of producing a sustainable CUF based water 

treatment system, applicable to rural and peri-urban areas in developing countries. 

1.4 Objectives of this Project 

The overall aims of the project are as follows : 

(i) To engineer a reliable, robust, simple to operate and cost effective ultrafiltration 

process for the provision of potable water to small communities, from eutrophic, 

brown-coloured and turbid surface waters.  The engineering of the process will thus 

include aspects such as minimising power requirements, capital equipment and 

maintenance requirements. 

(ii) To develop and evaluate appropriate flux enhancement and cleaning strategies 

(iii) To evaluate the economics and operating requirements of the process 

(iv) To expand the countries skills base in terms of membrane technology and potable water 

provision 

(v) To demonstrate the process to potential users 

 

This project is closely allied with WRC Project No 965, Ultrafiltration capillary membrane 

process development for drinking water.  The final report for Project No. 965 concentrated on 

the technical aspects of the capillary ultrafiltration system, i.e. hardware, software and 

process development.  This report concentrates on the aspects of applicability and 

sustainability, and is primarily aimed at potential users of the system.  It is strongly 

recommended that this report be read in conjunction with the final report for project No. 965. 

 

 

 



  6 

 

2 APPROACH AND ORGANISATION 

2.1 Approach 

Merely developing a unit that produces a high quality of water is not a solution to the 

problem of potable water provision.  Past experience, both locally and internationally, has 

shown that many new technologies fail in the field after a short while, i.e. they are not 

sustainable in that environment.  The factors that lead to failure include : 

 Lack of adequate operational skills 

 Difficulties with maintenance 

 Lack of spares 

 Lack of expertise for troubleshooting and optimization 

 Lack of ongoing development to improve the technology 

 Increases in operating expenses to the level where the product is too expensive 

In view of the above, the ultimate aim in this project is to end up with a design for a 

sustainable membrane water treatment system. In this project, system is regarded as 

consisting of two main components : 

(i) The water treatment unit, i.e. membranes, pumps, valves, piping and control 

system 

(ii) A strategy for ensuring the long term sustainability of  the unit, i.e. operation, 

maintenance, future improvements etc 

This project followed a somewhat unconventional, iterative, approach towards achieving its 

aims.  This is illustrated in Figure 2. 



  7 

 

Figure2 – Overview of the approach to this project 

 

Based on existing knowledge at the onset of the project, a field unit was constructed.  Field 

trials were then commenced to increase technical knowledge of the process, as well as 

determine unit performance under various operating scenarios (technical evaluations).  

Simultaneously, information was gathered from various sources on what criteria would have 

to be fulfilled for a system to be sustainable.  Periodically, the information from the technical 

evaluations was combined with the information of sustainability needs.  From this, proposals 

for the improvement of the unit design were developed.  These were implemented either by 

modifying the existing unit, or by constructing a new unit. 

The whole sequence of technical evaluations and information gathering on sustainability was 

repeated until it was finally felt that the unit design met the requirements for sustainability. 